
1: suspected or proven infection, signs of systemic inflammation, and organ failure 
2: sepsis requiring vasopressors after adequate resuscitation and with an elevated lactate (>2 despite 
adequate fluid resuscitation) 
3: repeat vitals, repeat CV exam, cap refill, peripheral pulse, skin color, bedside CV ultrasound, etc.  

 
Patient meets sepsis criteria1 

Sepsis bundle: lactic acid, blood cultures, 30cc/kg fluid bolus (if appropriate). If 
concern for septic shock then refer to box below. If not, then choose antibiotics  

Pulmonary Source  Intra-abdominal/Biliary Source  Urinary Source  Skin Source  

Ceftriaxone 1-2g (or 
other β-lactam) plus 
azithromycin 500mg OR 
Levofloxacin 
750mg/Moxifloxacin 
400mg 

+/- MRSA coverage for 
hospital pneumonia  

Zosyn 4.5g OR 
Carbapenem OR 
Unasyn 3g PLUS 
Flagyl 15mg/kg 
loading vs. 
Gentamicin 1-
1.5mg/kg 

Ceftriaxone 1-2g OR 
Levofloxacin 750mg OR 
Moxifloxacin 400mg OR 
Zosyn 4.5g OR Ampicillin 
1-2g PLUS Gentamicin 1-
1.5mg/kg 

+/- MRSA coverage for 
medical care associated  

Vancomycin 15-25 mg/kg 
loading PLUS Zosyn 4.5g 
OR Cefepime 2g OR 
Carbapenem  

+/- Clindamycin for toxin 
producing Staph/Strep 

Patient meets criteria for septic shock2 

Broad spectrum antibiotics regardless of source (vancomycin/zosyn, 
vancomycin/cefepime, vancomycin/carbapenem, etc.), repeat 20cc/kg 
bolus (if appropriate), vasopressors, repeat lactic at 6hrs, reassessment 
and documentation to judge adequacy of interventions3 


